
CVC Testing Technology (Shenzhen) Co., Ltd.
Test Report No.: FCCSZ2025-0044-RF5-A11 Page 171 of 194

NTNV-n78(3700-3800)-PC3-30-100-M-DFT-BPSK-Edge_1RB_Le

ft-3000-6000-PASS

NTNV-n78(3700-3800)-PC3-30-100-M-DFT-BPSK-Edge_1RB_Lef

t-6000-26000-PASS

NTNV-n78(3700-3800)-PC3-30-100-M-DFT-BPSK-Edge_1RB_Le

ft-26000-40000-PASS

NTNV-n78(3700-3800)-PC3-30-100-M-DFT-QPSK-Edge_1RB_Le

ft-0.009-0.15-PASS

NTNV-n78(3700-3800)-PC3-30-100-M-DFT-QPSK-Edge_1RB_Le

ft-0.15-30-PASS

NTNV-n78(3700-3800)-PC3-30-100-M-DFT-QPSK-Edge_1RB_Le

ft-30-1000-PASS
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NTNV-n78(3700-3800)-PC3-30-100-M-DFT-QPSK-Edge_1RB_Le

ft-1000-3000-PASS

NTNV-n78(3700-3800)-PC3-30-100-M-DFT-QPSK-Edge_1RB_Le

ft-3000-6000-PASS

NTNV-n78(3700-3800)-PC3-30-100-M-DFT-QPSK-Edge_1RB_Le

ft-6000-26000-PASS

NTNV-n78(3700-3800)-PC3-30-100-M-DFT-QPSK-Edge_1RB_Le

ft-26000-40000-PASS

NTNV-n78(3700-3800)-PC3-30-100-H-DFT-BPSK-Edge_1RB_Lef

t-0.009-0.15-PASS

NTNV-n78(3700-3800)-PC3-30-100-H-DFT-BPSK-Edge_1RB_Lef

t-0.15-30-PASS
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NTNV-n78(3700-3800)-PC3-30-100-H-DFT-BPSK-Edge_1RB_Lef

t-30-1000-PASS

NTNV-n78(3700-3800)-PC3-30-100-H-DFT-BPSK-Edge_1RB_Lef

t-1000-3000-PASS

NTNV-n78(3700-3800)-PC3-30-100-H-DFT-BPSK-Edge_1RB_Lef

t-3000-6000-PASS

NTNV-n78(3700-3800)-PC3-30-100-H-DFT-BPSK-Edge_1RB_Lef

t-6000-26000-PASS

NTNV-n78(3700-3800)-PC3-30-100-H-DFT-BPSK-Edge_1RB_Lef

t-26000-40000-PASS

NTNV-n78(3700-3800)-PC3-30-100-H-DFT-QPSK-Edge_1RB_Lef

t-0.009-0.15-PASS
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NTNV-n78(3700-3800)-PC3-30-100-H-DFT-QPSK-Edge_1RB_Le

ft-0.15-30-PASS

NTNV-n78(3700-3800)-PC3-30-100-H-DFT-QPSK-Edge_1RB_Lef

t-30-1000-PASS

NTNV-n78(3700-3800)-PC3-30-100-H-DFT-QPSK-Edge_1RB_Le

ft-1000-3000-PASS

NTNV-n78(3700-3800)-PC3-30-100-H-DFT-QPSK-Edge_1RB_Lef

t-3000-6000-PASS

NTNV-n78(3700-3800)-PC3-30-100-H-DFT-QPSK-Edge_1RB_Le

ft-6000-26000-PASS

NTNV-n78(3700-3800)-PC3-30-100-H-DFT-QPSK-Edge_1RB_Lef

t-26000-40000-PASS
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Appendix F: Frequency Stability

Test Result
Frequency Error VS. Voltage

Voltage

Band SCS Bandwid
th Modulation Cha

nnel RB Config Voltage Temperat
ure

Deviation
(Hz)

Deviation
(ppm) Verdict

n78(3700-3800) 30 10 DFT-BPSK L Outer_Full VL NT 11 0.002969 PASS

n78(3700-3800) 30 10 DFT-BPSK L Outer_Full VN NT 15 0.004049 PASS

n78(3700-3800) 30 10 DFT-BPSK L Outer_Full VH NT 16 0.004318 PASS

n78(3700-3800) 30 10 DFT-QPSK L Outer_Full VL NT 3 0.00081 PASS

n78(3700-3800) 30 10 DFT-QPSK L Outer_Full VN NT 19 0.005128 PASS

n78(3700-3800) 30 10 DFT-QPSK L Outer_Full VH NT 19 0.005128 PASS

n78(3700-3800) 30 10 DFT-BPSK M Outer_Full VL NT 17 0.004533 PASS

n78(3700-3800) 30 10 DFT-BPSK M Outer_Full VN NT 14 0.003733 PASS

n78(3700-3800) 30 10 DFT-BPSK M Outer_Full VH NT 14 0.003733 PASS

n78(3700-3800) 30 10 DFT-QPSK M Outer_Full VL NT 13 0.003467 PASS

n78(3700-3800) 30 10 DFT-QPSK M Outer_Full VN NT 1 0.000267 PASS

n78(3700-3800) 30 10 DFT-QPSK M Outer_Full VH NT 1 0.000267 PASS

n78(3700-3800) 30 10 DFT-BPSK H Outer_Full VL NT 9 0.002372 PASS

n78(3700-3800) 30 10 DFT-BPSK H Outer_Full VN NT 6 0.001581 PASS

n78(3700-3800) 30 10 DFT-BPSK H Outer_Full VH NT 13 0.003426 PASS

n78(3700-3800) 30 10 DFT-QPSK H Outer_Full VL NT 7 0.001845 PASS

n78(3700-3800) 30 10 DFT-QPSK H Outer_Full VN NT 4 0.001054 PASS

n78(3700-3800) 30 10 DFT-QPSK H Outer_Full VH NT 1 0.000264 PASS

n78(3700-3800) 30 15 DFT-BPSK L Outer_Full VL NT 7 0.001888 PASS

n78(3700-3800) 30 15 DFT-BPSK L Outer_Full VN NT 14 0.003776 PASS

n78(3700-3800) 30 15 DFT-BPSK L Outer_Full VH NT 11 0.002967 PASS

n78(3700-3800) 30 15 DFT-QPSK L Outer_Full VL NT 3 0.000809 PASS

n78(3700-3800) 30 15 DFT-QPSK L Outer_Full VN NT 12 0.003237 PASS

n78(3700-3800) 30 15 DFT-QPSK L Outer_Full VH NT 1 0.00027 PASS

n78(3700-3800) 30 15 DFT-BPSK M Outer_Full VL NT 12 0.0032 PASS

n78(3700-3800) 30 15 DFT-BPSK M Outer_Full VN NT 16 0.004267 PASS

n78(3700-3800) 30 15 DFT-BPSK M Outer_Full VH NT 1 0.000267 PASS

n78(3700-3800) 30 15 DFT-QPSK M Outer_Full VL NT 7 0.001867 PASS

n78(3700-3800) 30 15 DFT-QPSK M Outer_Full VN NT 14 0.003733 PASS

n78(3700-3800) 30 15 DFT-QPSK M Outer_Full VH NT 18 0.0048 PASS

n78(3700-3800) 30 15 DFT-BPSK H Outer_Full VL NT 2 0.000527 PASS

n78(3700-3800) 30 15 DFT-BPSK H Outer_Full VN NT 9 0.002373 PASS

n78(3700-3800) 30 15 DFT-BPSK H Outer_Full VH NT 6 0.001582 PASS
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n78(3700-3800) 30 15 DFT-QPSK H Outer_Full VL NT 12 0.003164 PASS

n78(3700-3800) 30 15 DFT-QPSK H Outer_Full VN NT 19 0.00501 PASS

n78(3700-3800) 30 15 DFT-QPSK H Outer_Full VH NT 10 0.002637 PASS

n78(3700-3800) 30 20 DFT-BPSK L Outer_Full VL NT 3 0.000809 PASS

n78(3700-3800) 30 20 DFT-BPSK L Outer_Full VN NT 1 0.00027 PASS

n78(3700-3800) 30 20 DFT-BPSK L Outer_Full VH NT 8 0.002156 PASS

n78(3700-3800) 30 20 DFT-QPSK L Outer_Full VL NT 5 0.001348 PASS

n78(3700-3800) 30 20 DFT-QPSK L Outer_Full VN NT 5 0.001348 PASS

n78(3700-3800) 30 20 DFT-QPSK L Outer_Full VH NT 2 0.000539 PASS

n78(3700-3800) 30 20 DFT-BPSK M Outer_Full VL NT 13 0.003467 PASS

n78(3700-3800) 30 20 DFT-BPSK M Outer_Full VN NT 10 0.002667 PASS

n78(3700-3800) 30 20 DFT-BPSK M Outer_Full VH NT 8 0.002133 PASS

n78(3700-3800) 30 20 DFT-QPSK M Outer_Full VL NT 17 0.004533 PASS

n78(3700-3800) 30 20 DFT-QPSK M Outer_Full VN NT 15 0.004 PASS

n78(3700-3800) 30 20 DFT-QPSK M Outer_Full VH NT 3 0.0008 PASS

n78(3700-3800) 30 20 DFT-BPSK H Outer_Full VL NT 19 0.005013 PASS

n78(3700-3800) 30 20 DFT-BPSK H Outer_Full VN NT 7 0.001847 PASS

n78(3700-3800) 30 20 DFT-BPSK H Outer_Full VH NT 4 0.001055 PASS

n78(3700-3800) 30 20 DFT-QPSK H Outer_Full VL NT 13 0.00343 PASS

n78(3700-3800) 30 20 DFT-QPSK H Outer_Full VN NT 3 0.000792 PASS

n78(3700-3800) 30 20 DFT-QPSK H Outer_Full VH NT 11 0.002902 PASS

n78(3700-3800) 30 30 DFT-BPSK L Outer_Full VL NT 3 0.000808 PASS

n78(3700-3800) 30 30 DFT-BPSK L Outer_Full VN NT 7 0.001884 PASS

n78(3700-3800) 30 30 DFT-BPSK L Outer_Full VH NT 7 0.001884 PASS

n78(3700-3800) 30 30 DFT-QPSK L Outer_Full VL NT 16 0.004307 PASS

n78(3700-3800) 30 30 DFT-QPSK L Outer_Full VN NT 13 0.003499 PASS

n78(3700-3800) 30 30 DFT-QPSK L Outer_Full VH NT 11 0.002961 PASS

n78(3700-3800) 30 30 DFT-BPSK M Outer_Full VL NT 17 0.004533 PASS

n78(3700-3800) 30 30 DFT-BPSK M Outer_Full VN NT 5 0.001333 PASS

n78(3700-3800) 30 30 DFT-BPSK M Outer_Full VH NT 9 0.0024 PASS

n78(3700-3800) 30 30 DFT-QPSK M Outer_Full VL NT 18 0.0048 PASS

n78(3700-3800) 30 30 DFT-QPSK M Outer_Full VN NT 16 0.004267 PASS

n78(3700-3800) 30 30 DFT-QPSK M Outer_Full VH NT 4 0.001067 PASS

n78(3700-3800) 30 30 DFT-BPSK H Outer_Full VL NT 17 0.004491 PASS

n78(3700-3800) 30 30 DFT-BPSK H Outer_Full VN NT 14 0.003699 PASS

n78(3700-3800) 30 30 DFT-BPSK H Outer_Full VH NT 3 0.000793 PASS

n78(3700-3800) 30 30 DFT-QPSK H Outer_Full VL NT 3 0.000793 PASS

n78(3700-3800) 30 30 DFT-QPSK H Outer_Full VN NT 10 0.002642 PASS

n78(3700-3800) 30 30 DFT-QPSK H Outer_Full VH NT 1 0.000264 PASS

n78(3700-3800) 30 40 DFT-BPSK L Outer_Full VL NT 5 0.001344 PASS

n78(3700-3800) 30 40 DFT-BPSK L Outer_Full VN NT 2 0.000538 PASS
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n78(3700-3800) 30 40 DFT-BPSK L Outer_Full VH NT 3 0.000806 PASS

n78(3700-3800) 30 40 DFT-QPSK L Outer_Full VL NT 10 0.002688 PASS

n78(3700-3800) 30 40 DFT-QPSK L Outer_Full VN NT 14 0.003763 PASS

n78(3700-3800) 30 40 DFT-QPSK L Outer_Full VH NT 15 0.004032 PASS

n78(3700-3800) 30 40 DFT-BPSK M Outer_Full VL NT 7 0.001867 PASS

n78(3700-3800) 30 40 DFT-BPSK M Outer_Full VN NT 6 0.0016 PASS

n78(3700-3800) 30 40 DFT-BPSK M Outer_Full VH NT 15 0.004 PASS

n78(3700-3800) 30 40 DFT-QPSK M Outer_Full VL NT 12 0.0032 PASS

n78(3700-3800) 30 40 DFT-QPSK M Outer_Full VN NT 9 0.0024 PASS

n78(3700-3800) 30 40 DFT-QPSK M Outer_Full VH NT 13 0.003467 PASS

n78(3700-3800) 30 40 DFT-BPSK H Outer_Full VL NT 2 0.000529 PASS

n78(3700-3800) 30 40 DFT-BPSK H Outer_Full VN NT 6 0.001587 PASS

n78(3700-3800) 30 40 DFT-BPSK H Outer_Full VH NT 10 0.002646 PASS

n78(3700-3800) 30 40 DFT-QPSK H Outer_Full VL NT 7 0.001852 PASS

n78(3700-3800) 30 40 DFT-QPSK H Outer_Full VN NT 8 0.002116 PASS

n78(3700-3800) 30 40 DFT-QPSK H Outer_Full VH NT 15 0.003968 PASS

n78(3700-3800) 30 50 DFT-BPSK L Outer_Full VL NT 16 0.004295 PASS

n78(3700-3800) 30 50 DFT-BPSK L Outer_Full VN NT 1 0.000268 PASS

n78(3700-3800) 30 50 DFT-BPSK L Outer_Full VH NT 18 0.004832 PASS

n78(3700-3800) 30 50 DFT-QPSK L Outer_Full VL NT 13 0.00349 PASS

n78(3700-3800) 30 50 DFT-QPSK L Outer_Full VN NT 1 0.000268 PASS

n78(3700-3800) 30 50 DFT-QPSK L Outer_Full VH NT 17 0.004564 PASS

n78(3700-3800) 30 50 DFT-BPSK M Outer_Full VL NT 16 0.004267 PASS

n78(3700-3800) 30 50 DFT-BPSK M Outer_Full VN NT 5 0.001333 PASS

n78(3700-3800) 30 50 DFT-BPSK M Outer_Full VH NT 2 0.000533 PASS

n78(3700-3800) 30 50 DFT-QPSK M Outer_Full VL NT 9 0.0024 PASS

n78(3700-3800) 30 50 DFT-QPSK M Outer_Full VN NT 13 0.003467 PASS

n78(3700-3800) 30 50 DFT-QPSK M Outer_Full VH NT 5 0.001333 PASS

n78(3700-3800) 30 50 DFT-BPSK H Outer_Full VL NT 3 0.000795 PASS

n78(3700-3800) 30 50 DFT-BPSK H Outer_Full VN NT 19 0.005033 PASS

n78(3700-3800) 30 50 DFT-BPSK H Outer_Full VH NT 19 0.005033 PASS

n78(3700-3800) 30 50 DFT-QPSK H Outer_Full VL NT 8 0.002119 PASS

n78(3700-3800) 30 50 DFT-QPSK H Outer_Full VN NT 12 0.003179 PASS

n78(3700-3800) 30 50 DFT-QPSK H Outer_Full VH NT 3 0.000795 PASS

n78(3700-3800) 30 60 DFT-BPSK L Outer_Full VL NT 19 0.005094 PASS

n78(3700-3800) 30 60 DFT-BPSK L Outer_Full VN NT 7 0.001877 PASS

n78(3700-3800) 30 60 DFT-BPSK L Outer_Full VH NT 4 0.001072 PASS

n78(3700-3800) 30 60 DFT-QPSK L Outer_Full VL NT 10 0.002681 PASS

n78(3700-3800) 30 60 DFT-QPSK L Outer_Full VN NT 7 0.001877 PASS

n78(3700-3800) 30 60 DFT-QPSK L Outer_Full VH NT 15 0.004021 PASS

n78(3700-3800) 30 60 DFT-BPSK M Outer_Full VL NT 10 0.002667 PASS



CVC Testing Technology (Shenzhen) Co., Ltd.
Test Report No.: FCCSZ2025-0044-RF5-A11 Page 178 of 194

n78(3700-3800) 30 60 DFT-BPSK M Outer_Full VN NT 7 0.001867 PASS

n78(3700-3800) 30 60 DFT-BPSK M Outer_Full VH NT 11 0.002933 PASS

n78(3700-3800) 30 60 DFT-QPSK M Outer_Full VL NT 13 0.003467 PASS

n78(3700-3800) 30 60 DFT-QPSK M Outer_Full VN NT 11 0.002933 PASS

n78(3700-3800) 30 60 DFT-QPSK M Outer_Full VH NT 18 0.0048 PASS

n78(3700-3800) 30 60 DFT-BPSK H Outer_Full VL NT 10 0.002653 PASS

n78(3700-3800) 30 60 DFT-BPSK H Outer_Full VN NT 14 0.003714 PASS

n78(3700-3800) 30 60 DFT-BPSK H Outer_Full VH NT 6 0.001592 PASS

n78(3700-3800) 30 60 DFT-QPSK H Outer_Full VL NT 2 0.000531 PASS

n78(3700-3800) 30 60 DFT-QPSK H Outer_Full VN NT 6 0.001592 PASS

n78(3700-3800) 30 60 DFT-QPSK H Outer_Full VH NT 13 0.003448 PASS

n78(3700-3800) 30 70 DFT-BPSK L Outer_Full VL NT 11 0.002945 PASS

n78(3700-3800) 30 70 DFT-BPSK L Outer_Full VN NT 15 0.004016 PASS

n78(3700-3800) 30 70 DFT-BPSK L Outer_Full VH NT 12 0.003213 PASS

n78(3700-3800) 30 70 DFT-QPSK L Outer_Full VL NT 12 0.003213 PASS

n78(3700-3800) 30 70 DFT-QPSK L Outer_Full VN NT 16 0.004284 PASS

n78(3700-3800) 30 70 DFT-QPSK L Outer_Full VH NT 13 0.003481 PASS

n78(3700-3800) 30 70 DFT-BPSK M Outer_Full VL NT 4 0.001067 PASS

n78(3700-3800) 30 70 DFT-BPSK M Outer_Full VN NT 11 0.002933 PASS

n78(3700-3800) 30 70 DFT-BPSK M Outer_Full VH NT 1 0.000267 PASS

n78(3700-3800) 30 70 DFT-QPSK M Outer_Full VL NT 12 0.0032 PASS

n78(3700-3800) 30 70 DFT-QPSK M Outer_Full VN NT 16 0.004267 PASS

n78(3700-3800) 30 70 DFT-QPSK M Outer_Full VH NT 17 0.004533 PASS

n78(3700-3800) 30 70 DFT-BPSK H Outer_Full VL NT 4 0.001062 PASS

n78(3700-3800) 30 70 DFT-BPSK H Outer_Full VN NT 8 0.002125 PASS

n78(3700-3800) 30 70 DFT-BPSK H Outer_Full VH NT 15 0.003984 PASS

n78(3700-3800) 30 70 DFT-QPSK H Outer_Full VL NT 16 0.00425 PASS

n78(3700-3800) 30 70 DFT-QPSK H Outer_Full VN NT 1 0.000266 PASS

n78(3700-3800) 30 70 DFT-QPSK H Outer_Full VH NT 17 0.004515 PASS

n78(3700-3800) 30 80 DFT-BPSK L Outer_Full VL NT 13 0.003476 PASS

n78(3700-3800) 30 80 DFT-BPSK L Outer_Full VN NT 10 0.002674 PASS

n78(3700-3800) 30 80 DFT-BPSK L Outer_Full VH NT 14 0.003743 PASS

n78(3700-3800) 30 80 DFT-QPSK L Outer_Full VL NT 8 0.002139 PASS

n78(3700-3800) 30 80 DFT-QPSK L Outer_Full VN NT 16 0.004278 PASS

n78(3700-3800) 30 80 DFT-QPSK L Outer_Full VH NT 13 0.003476 PASS

n78(3700-3800) 30 80 DFT-BPSK M Outer_Full VL NT 7 0.001867 PASS

n78(3700-3800) 30 80 DFT-BPSK M Outer_Full VN NT 11 0.002933 PASS

n78(3700-3800) 30 80 DFT-BPSK M Outer_Full VH NT 8 0.002133 PASS

n78(3700-3800) 30 80 DFT-QPSK M Outer_Full VL NT 5 0.001333 PASS

n78(3700-3800) 30 80 DFT-QPSK M Outer_Full VN NT 9 0.0024 PASS

n78(3700-3800) 30 80 DFT-QPSK M Outer_Full VH NT 16 0.004267 PASS
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n78(3700-3800) 30 80 DFT-BPSK H Outer_Full VL NT 12 0.003192 PASS

n78(3700-3800) 30 80 DFT-BPSK H Outer_Full VN NT 9 0.002394 PASS

n78(3700-3800) 30 80 DFT-BPSK H Outer_Full VH NT 6 0.001596 PASS

n78(3700-3800) 30 80 DFT-QPSK H Outer_Full VL NT 2 0.000532 PASS

n78(3700-3800) 30 80 DFT-QPSK H Outer_Full VN NT 6 0.001596 PASS

n78(3700-3800) 30 80 DFT-QPSK H Outer_Full VH NT 10 0.00266 PASS

n78(3700-3800) 30 90 DFT-BPSK L Outer_Full VL NT 4 0.001068 PASS

n78(3700-3800) 30 90 DFT-BPSK L Outer_Full VN NT 15 0.004005 PASS

n78(3700-3800) 30 90 DFT-BPSK L Outer_Full VH NT 19 0.005073 PASS

n78(3700-3800) 30 90 DFT-QPSK L Outer_Full VL NT 10 0.00267 PASS

n78(3700-3800) 30 90 DFT-QPSK L Outer_Full VN NT 14 0.003738 PASS

n78(3700-3800) 30 90 DFT-QPSK L Outer_Full VH NT 4 0.001068 PASS

n78(3700-3800) 30 90 DFT-BPSK M Outer_Full VL NT 4 0.001067 PASS

n78(3700-3800) 30 90 DFT-BPSK M Outer_Full VN NT 8 0.002133 PASS

n78(3700-3800) 30 90 DFT-BPSK M Outer_Full VH NT 8 0.002133 PASS

n78(3700-3800) 30 90 DFT-QPSK M Outer_Full VL NT 17 0.004533 PASS

n78(3700-3800) 30 90 DFT-QPSK M Outer_Full VN NT 5 0.001333 PASS

n78(3700-3800) 30 90 DFT-QPSK M Outer_Full VH NT 6 0.0016 PASS

n78(3700-3800) 30 90 DFT-BPSK H Outer_Full VL NT 5 0.001332 PASS

n78(3700-3800) 30 90 DFT-BPSK H Outer_Full VN NT 3 0.000799 PASS

n78(3700-3800) 30 90 DFT-BPSK H Outer_Full VH NT 10 0.002663 PASS

n78(3700-3800) 30 90 DFT-QPSK H Outer_Full VL NT 17 0.004527 PASS

n78(3700-3800) 30 90 DFT-QPSK H Outer_Full VN NT 2 0.000533 PASS

n78(3700-3800) 30 90 DFT-QPSK H Outer_Full VH NT 6 0.001598 PASS

n78(3700-3800) 30 100 DFT-BPSK L Outer_Full VL NT 2 0.000533 PASS

n78(3700-3800) 30 100 DFT-BPSK L Outer_Full VN NT 6 0.0016 PASS

n78(3700-3800) 30 100 DFT-BPSK L Outer_Full VH NT 3 0.0008 PASS

n78(3700-3800) 30 100 DFT-QPSK L Outer_Full VL NT 1 0.000267 PASS

n78(3700-3800) 30 100 DFT-QPSK L Outer_Full VN NT 12 0.0032 PASS

n78(3700-3800) 30 100 DFT-QPSK L Outer_Full VH NT 9 0.0024 PASS

n78(3700-3800) 30 100 DFT-BPSK M Outer_Full VL NT 13 0.003467 PASS

n78(3700-3800) 30 100 DFT-BPSK M Outer_Full VN NT 10 0.002667 PASS

n78(3700-3800) 30 100 DFT-BPSK M Outer_Full VH NT 2 0.000533 PASS

n78(3700-3800) 30 100 DFT-QPSK M Outer_Full VL NT 15 0.004 PASS

n78(3700-3800) 30 100 DFT-QPSK M Outer_Full VN NT 19 0.005067 PASS

n78(3700-3800) 30 100 DFT-QPSK M Outer_Full VH NT 8 0.002133 PASS

n78(3700-3800) 30 100 DFT-BPSK H Outer_Full VL NT 4 0.001067 PASS

n78(3700-3800) 30 100 DFT-BPSK H Outer_Full VN NT 8 0.002133 PASS

n78(3700-3800) 30 100 DFT-BPSK H Outer_Full VH NT 12 0.0032 PASS

n78(3700-3800) 30 100 DFT-QPSK H Outer_Full VL NT 17 0.004533 PASS

n78(3700-3800) 30 100 DFT-QPSK H Outer_Full VN NT 5 0.001333 PASS
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n78(3700-3800) 30 100 DFT-QPSK H Outer_Full VH NT 2 0.000533 PASS

Frequency Error VS. Temperature

Temperature

Band SCS Bandwid
th Modulation Cha

nnel RB Config Voltage Temperat
ure

Deviation
(Hz)

Deviation
(ppm) Verdict

n78(3700-3800) 30 10 DFT-BPSK L Outer_Full NV -30 17 0.004588 PASS

n78(3700-3800) 30 10 DFT-BPSK L Outer_Full NV -20 2 0.00054 PASS

n78(3700-3800) 30 10 DFT-BPSK L Outer_Full NV -10 6 0.001619 PASS

n78(3700-3800) 30 10 DFT-BPSK L Outer_Full NV 0 17 0.004588 PASS

n78(3700-3800) 30 10 DFT-BPSK L Outer_Full NV 10 5 0.00135 PASS

n78(3700-3800) 30 10 DFT-BPSK L Outer_Full NV 20 13 0.003509 PASS

n78(3700-3800) 30 10 DFT-BPSK L Outer_Full NV 30 5 0.00135 PASS

n78(3700-3800) 30 10 DFT-BPSK L Outer_Full NV 40 2 0.00054 PASS

n78(3700-3800) 30 10 DFT-BPSK L Outer_Full NV 50 1 0.00027 PASS

n78(3700-3800) 30 10 DFT-QPSK L Outer_Full NV -30 4 0.00108 PASS

n78(3700-3800) 30 10 DFT-QPSK L Outer_Full NV -20 12 0.003239 PASS

n78(3700-3800) 30 10 DFT-QPSK L Outer_Full NV -10 4 0.00108 PASS

n78(3700-3800) 30 10 DFT-QPSK L Outer_Full NV 0 5 0.00135 PASS

n78(3700-3800) 30 10 DFT-QPSK L Outer_Full NV 10 16 0.004318 PASS

n78(3700-3800) 30 10 DFT-QPSK L Outer_Full NV 20 13 0.003509 PASS

n78(3700-3800) 30 10 DFT-QPSK L Outer_Full NV 30 5 0.00135 PASS

n78(3700-3800) 30 10 DFT-QPSK L Outer_Full NV 40 9 0.002429 PASS

n78(3700-3800) 30 10 DFT-QPSK L Outer_Full NV 50 1 0.00027 PASS

n78(3700-3800) 30 10 DFT-BPSK M Outer_Full NV -30 11 0.002933 PASS

n78(3700-3800) 30 10 DFT-BPSK M Outer_Full NV -20 15 0.004 PASS

n78(3700-3800) 30 10 DFT-BPSK M Outer_Full NV -10 7 0.001867 PASS

n78(3700-3800) 30 10 DFT-BPSK M Outer_Full NV 0 11 0.002933 PASS

n78(3700-3800) 30 10 DFT-BPSK M Outer_Full NV 10 12 0.0032 PASS

n78(3700-3800) 30 10 DFT-BPSK M Outer_Full NV 20 16 0.004267 PASS

n78(3700-3800) 30 10 DFT-BPSK M Outer_Full NV 30 1 0.000267 PASS

n78(3700-3800) 30 10 DFT-BPSK M Outer_Full NV 40 12 0.0032 PASS

n78(3700-3800) 30 10 DFT-BPSK M Outer_Full NV 50 4 0.001067 PASS

n78(3700-3800) 30 10 DFT-QPSK M Outer_Full NV -30 11 0.002933 PASS

n78(3700-3800) 30 10 DFT-QPSK M Outer_Full NV -20 15 0.004 PASS

n78(3700-3800) 30 10 DFT-QPSK M Outer_Full NV -10 7 0.001867 PASS

n78(3700-3800) 30 10 DFT-QPSK M Outer_Full NV 0 17 0.004533 PASS

n78(3700-3800) 30 10 DFT-QPSK M Outer_Full NV 10 18 0.0048 PASS

n78(3700-3800) 30 10 DFT-QPSK M Outer_Full NV 20 3 0.0008 PASS

n78(3700-3800) 30 10 DFT-QPSK M Outer_Full NV 30 7 0.001867 PASS
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